Office de la Proprieté Canadian CA 2547503 C 2012/03/13

Intellectuelle Intellectual Property
du Canada Office (11)(21) 2 547 503
L.j|n gfgamsg'e ; ﬁ:‘j age”gy of ; 12 BREVET CANADIEN
'Industrie Canada ndustry Canada
CANADIAN PATENT
13) C
(86) Date de depot PCT/PCT Filing Date: 2004/11/24 (51) CLInt./Int.Cl. F22B 1/08 (2006.01),
(87) Date publication PCT/PCT Publication Date: 2005/06/16 COZF 7/04(2000.01), £275 43/24(2006.01)
- . (72) Inventeurs/Inventors:
(45) Date de délivrance/lssue Date: 2012/03/13 MINNICH. KEITH R.. US:
(85) Entree phase nationale/National Entry: 2006/05/26 NICHOLSON, MARK C.. US:
(86) N° demande PCT/PCT Application No.: US 2004/039515 KARLAPUDI, RAMKUMAR, US

SCHOEN, RICHARD M., US
[...]
[00119] In the preferred embodiment as described herein, the blowdown

stream depicted as line 104 is directed to the multiple-effect ZLD system as shown

in FIG. 5 wherein increased recovery is accomplished. The first step in the ZLD

process involves tlashing the blowdown 104 to a lower pressure in flash tank 130.
The flash tank 130 separates the HiPVap liquid blowdown 104 into a lower
temperature steam line 134 and liquid stream 138 which are routed to Effect (1)

142 which constitutes a primary concentrator evaporator. Effect (1) 142 is the first

etfect of effects (1), effect (2), etc, through effect (N) (wherein N is a positive

integer equal to the number of effects) to successively recover a series of lower
pressure steam flows which are utilized to drive evaporation in the succeeding
eftect. The first effects of the ZLD process gradually concentrate the blowdown
from evaporator 84 prior to solute crystallization in effect (N) 162. The
concentration effects 1, 2, etc. may be falling film or rising film type evaporators

while the N effect, or crystallizer, is typically of the forced circulation type.

100120] The solutes in the recirculated blowdown stream, as represented by

line 138, are concentrated by removing water from the recirculating solution as it

passes over the heat transfer surface in effect 142. As depicted in FIG. 5, the

evaporator utilizes falling thin film evaporation wherein the recirculated stream

depicted by line 138 is thinly spread across the inner surface of a plurality of heat

transfer tubes. A small portion of water is removed from the thin recirculating

stream 1n the form of steam vapor driven by the flashed steam in line 134 which is

transterring heat by condensing on the outside of the heat transfer tubes. The

condensing steam descends by gravity to the bottom of the tubular heat transfer

surface and is collected as condensate stream 160.

-4 -



CA 02547503 2006-05-26
WO 2005/054746 PCT/US2004/039515

[00121] The condensate stream 160 1s routed through effect (2) 152 where it
is combined with the distillate 170 from eftect (2) 152 and then through effect (N)
162. The combined distillate/condensate 166 from all effects is then routed to the
distillate heat exchanger 182 and then to storage 36 via line 186.

[00122] The steam vapor produced in effect (1) 142 is collected and directed
to effect (2) 152 via line 144 to provide the driving force for evaporation. Line 148
represents the concentrated blowdown from effect (1) 142 which is recirculated
across the heat transfer surface in effect (2) 152 as was described for the preceding

effect. The steam vapor 154 generated is routed to effect (IN) 162 where it

condenses and heats the recirculating solution in a forced circulation heat

exchanger. The blowdown from effect (2) 158 is recirculated through the heat
exchanger in effect (N) 162 and then flashed into a chamber where the highly
concentrated solutes precipitate out of solution.

[00123] Line 178 represents the concentrated blowdown from effect (N) 162
containing precipitated solids that can then be disposed of either by sending it to an
on-site waste holding area for disposal or preferably in a solids dewatering device.
Typical dewatering equipment consists of various type filter presses or centrifuges
in which the suspended solids are removed from the mixed solution by filtration or
centrifugal forces. The dewatered solids can then be trucked off either for disposal
in a landfill site or, in some cases, sold for their value as inorganic salts. The
filtrate is then sent back to the crystallizing effect (N) for further processing. In
other installations, as applicable, the blowdown 178 is sent to a spray dryer and any
water 1s removed from the mixed solution by the application of heat resulting in

nothing left but salts of various types.

[00124] The vapor produced in the crystallizer effect (N) 162 is routed via
conduit 174 to condenser 30 wherein it makes direct contact with the incoming de-

oiled produced water 14 prior to storage buffer tank 36.

- 95 .



CA 02547503 2006-05-26
WO 2005/054746 PCT/US2004/039515

[00125] The final step in our novel process includes taking a portion of low

solute condensate and distillate stream 186 for use as RO feed 196 after passing
through heat exchanger 192. The high quality RO feed 196, which does not have
any volatile organics, allows the RO unit 200 to produce ASME quality permeate
water for feed to the watertube boiler 110.

[00126] It should be noted that the use of a tubular falling film evaporator
design for equipment 84, 142, and 152 1s provided only for purposes of enabling
one skilled into this art to understand the evaporation process and 1s not intended to
limit the process to the use of the same. Those familiar with the art will recognize
that other designs, such as, for example, a rising film evaporator, or a natural,
mechanical, or forced circulation evaporator, may be alternately utilized with the
accompanying benefits and/or drawbacks that may be inherent in the alternative
designs.

100127] In other embodiments, and as suited to meet the particularized needs
of a selected produced water chemistry, various forms of hardness removal may be
utilized as long as the requirements for a resulting scale free environment in the
HiPVap are met. These include a sodium form strong acid cation (SAC) exchange
or a partial hardness removal utilizing a SAC exchange process followed by a
polishing sodium form WAC or SAC. The benefit gained by SAC exchange is the
use of sodium chloride (NaCl) as a regenerant as compared to the two-step sodium
form WAC process which requires the use of acid and caustic to effect regeneration
to the desired sodium form. Drawbacks of the SAC process are lower efficiencies
wherein excess sodium chloride 1s required for regeneration resulting in a 10%
to15% increase over a WAC process, waste stream quantity for disposal, and
hardness removal limitations in applications with TDS in excess of about 3000
ppm. However, there are applications where ease of use and relatively cheap cost
of sodium chloride makes the SAC process a better choice than a WAC process as
long as the effluent meets the scale free environment requirements for the HiPVap

Process.

-26 -



CA 02547503 2006-05-26
WO 2005/054746 PCT/US2004/039515

)

[00128] In yet another embodiment, produced water 14 is first treated in a

weak acid cation (WAC) ion exchange unit, operated in the hydrogen form where
hardness and bicarbonate alkalinity are simultaneously removed. For those cases
where produced water 14 hardness 1s greater than alkalinity, operation of the weak
acid cation ion exchange unit must be facilitated by addition of a source of
alkalinity, such as by addition of an aqueous solution of sodium carbonate (Na,
COs).

[00129] Regeneration of the resin is accomplished by use of conveniently
available and cost effective acid. It 1s well known by those 1n the art that
regeneration of WAC 1on-exchange resins may proceed quite efficiently, at near
stoichiometric levels (generally, not more than about one hundred and twenty
percent (120%) of ideal levels). Preferably, hydrochloric acid may be used, since in
such cases highly soluble calcium chloride would be produced, and the
regeneration process would not pose the potential danger of formation of insoluble
sulfate precipitates, such as calcium sulfate, even with high strength acids.
However, by use of a staged regeneration procedure, i.e., by using a low
concentration acid followed by a higher concentration acid, it is possible to reliably
utilize other acids, including sulfuric acid (H, SO,), while still avoiding undesirable
precipitates on the resin. In this manner, hardness ions are solubilized to form

soluble salts, which are then eluted from the resin bed.

[00130] ECONOMICS OF HiPVap STEAM GENERATION

[00131] An economic analysis of the prior art systems in comparison to a
preferred embodiment (FIG. 5) of the novel process disclosed herein was
undertaken to further demonstrate the reduced costs that can be realized in the
generation of high pressure steam. The study included the four systems as detailed

i Figures 1, 2, 3, and 5 along with the following process assumptions for all cases.

-7 -



CA 02547503 2006-05-26

WO 2005/054746 PCT/US2004/039515
[00132] Inlet Water Analysis, as mg/l CaCOs, except pH and where noted:
[00133] - Calcium (Ca) 13 Bicarbonate (HCO;) 188
[00134] Magnesium (Mg) 5 Carbonate (CO;) 0.3
[00135] Sodium (Na) 1579 Sulfate (SO,) 0.3

- [00136] Potassium (K) 0.51 Chloride (CI) 1410
[00137] Silica (Si10,) 180 Iron (Total as mg/l ion) 1.1
[00138] TDS 2179 as mg/l ion
[00139] pH 7.3 Temperature 80° C
[00140] Oil 10-20 mg/l1 Flow Rate 3750 GPM
[00141] Assumptions:

[00142] Produced water from the recovery well is available at 164° C for use
within the different processes for heat exchange purposes.

[00143] All systems are zero liquid discharge (ZLD).

[00144] A once through steam generator (OTSG) has a water to steam
conversion ratio of 80%.

[00145] Watertube boilers operate with a 2% blowdown rate.

[00146] Operating Cost Assumptions:

[00147] The cost of lime and magnesium oxide is the same.

1001438] The OTSGs and water tube boilers operate at the same efficiency for

conversion of fuel absorbed heat. The fuel consumption, per unit heat transterred

to the water, of the OTSGs and water tube boilers 1s the same 1n all cases.

[00149]
[00150]

Capital Cost Assumptions:

Scope of supply for all cases includes all equipment, instruments,

valves, piping, and structural steel shown within boundaries of block flow

diagrams.

[00151]
[00152]
[00153]

Equipment and costs not included 1n the cost estimate:

Water storage tanks
Control systems (PLC, DCS, etc.)

_28 .



CA 02547503 2006-05-26

WO 2005/054746

- CeReIER PITIEET

PCT/US2004/0395135

[00154] Motor control centers (MCC) transformers, switchgear, etc.
[00155] Installation cost
[00156] Infrastructure cost for foundations, underground piping, power
systems, €tc.
[00157] Plant life is 30 years.
TABLE 1
UTILITIES
B FIG 1 FIG 2 FI1G 3 FIG 5
Power (kw-hr/hour) 3,871 18,665 19,289 3,528
TABLE 2
CHEMICAL CONSUMPTION
B (Pounds/day as 100% chemical)
FIG1 | FIG2 FIG 3 FIG 5
Hydrochloric Acid (HCI) 6,500 6,200 | 6,200 8,000
Sodium Hydroxide (NaOH) 7,000 10,200 12,200 12,100
Lime (Ca(OH),) 7695 - - -
Magnesium Oxide (Mg0O) 12,000 - - -
| Coagulant 50 | - - ]
RO Antiscalant - - 200 -
TABLE 3
CAPITAL COST RATIOS
FIGI | FIG2 FIG3 | FIGS5
Capital Cost 1.20 1.25 1.30 1.0
TABLE 4
SLUDGE AND SALT CAKE - B
| FIG1 FIG 2 FIG 3 FIG 5
- Tons/Day 115 63.6 - 64.7 65.7

=920 _




CA 02547503 2006-05-26
WO 2005/054746 PCT/US2004/039515

TABLE 5
UNIT PROCESS STEPS REQUIRED FOR STEAM GENERATION

o o FIG 1 FIG 2 FIG 3 FIG 5

Warm Lime Softening X o |

Media Filtration X _

lon Exchange System X B X

Mechanical Vapor Compression X X

Primary Reverse Osmosis System X ]

Produced Water Chillers i X

Produced Water Evaporation X X X

High Pressure Produced Water X X X X

Pump |

Once Through Steam Generator X X N

Steam Separators for 100% Quality X X

Steam B

Watertube Boiler X X
[00158] As can be seen in Tables 1 and 3, the power consumption and capital

cost are lower when the high pressure, high efficiency HiPVap method of steam
generation, as presented herein, 1s incorporated into the steam flooding oil recovery
methods 1n current use. When the lower costs are included with other benefits of
the HiIPVap process, such as reduced complexity of operation, fewer unit processes
as shown 1n Table 6, and increased corrosion resistance, it becomes apparent that
the method, as taught herein, 1s a cost effective, novel, and new approach to

overcoming aforementioned present day state of the art limitations and problems.

[00159] BENEFITS OF HiPVap PROCESS DESIGN AND OPERATION
]00160] Many exemplary and desirable process benefits provided by the
HiPVap process design and operation were listed above. Detailed explanations of

such benefits include:

|00161] (A) Fewer unit processes
100162} It can be seen from Table 5 above that the HiPVap process is
comprised of fewer individual unit operations than other steam generation

processes. In the preferred embodiment as depicted by FIG. 5, the HiPVap process

- 30 -



CA 02547503 2006-05-26
WO 2005/054746 PCT/US2004/039515

consists only of the high pressure evaporator and its accompanying commercial
watertube boiler as a source of heat to drive the evaporation process. This feature
reduces the complexity of produced water recovery for steam generation and leads
to fewer operational and maintenance hours required. |

[00163] The elimination of a requirement for a once through steam generator
(OTSQG) carries with it additional benefits chiefly of which is its designed low
water to steam efficiency. This design factor 1s based on the poor wetting of heat
exchange surfaces exhibited in current equipment which, in turn, leads to tube burn
out at high temperatures and recovery due to dry spots, and tube plugging. The
HiPVap, in contrast, is designed for high salinity high scaling probability waters
which, by necessity, requires that heat exchange surfaces be thoroughly wetted at
all times. Therefore, the rate of recirculation water over the heat transfer surface 1s
much greater than the rate of steam vapor generation ensuring that dry spots cannot
occur and that scaling potential 1s minimized.

100164] (B) Reduced Capital Cost

[00165] The lowered corrosion potential that results from operating the
HiPVap process with a high pH in the concentrated circulating solution allows the
use of lower cost materials for heat transfer tubes or plates and other wetted
surfaces that are contacted by the concentrated solution, such as sump walls. This
is an important advantage since the costs of these materials have a substantial
impact on the capital cost of an evaporator. In most cases the use of high cost
duplex and AL6XN (6 per cent minimum molybdenum) type stainless steels, which
are normally used in high chloride salt solutions, can be eliminated in favor of
lower grade materials such as carbon steel. In addition, fewer individual unit
processes result in eliminated equipment and installation infrastructure costs.

100166} (C) Reduced Operating Cost

[00167] The HiPVap process has a significant advantage over other
evaporative processes in that high energy consuming mechanical vapor

compressors are not required either in the steam generation phase or in the zero

_31 -



CA 02547503 2006-05-26
WO 2005/054746 PCT/US2004/039515

liquid discharge zone. The novel design disclosed herein operates entirely on heat
and the recovery of waste heat in liquid blowdown streams. Other systems require
large amounts of electrical power input for operation.

[00168] Produced water plant operating costs are also reduced due to
minimizing, or eliminating, costly proprietary antiscalants and/or dispersants.
Additional savings can be found by eliminating the need for seeded slurry operation
at installations where the calcium and sulfate ions are at a high level in the
produced water feed stream. Along with the cost of seeding evaporators with
calcium sulfate crystals, there is also incurred costs associated with calcium
chloride and/or sodium sulfate injected chemicals to provide enough precipitating
10ns to maintain the seed bed at many installations. Further savings can be realized
by the reduction in frequency of cleaning operations, less expensive cleaning
chemicals, less downtime for cleaning, and no requirement for costly physical
cleaning operations. Still further, if the ZLD option is incorporated, the cost of
disposing the waste blowdown is eliminated along with the requirement for
freshwater makeup necessary to maintain process flows.

100169] It will thus be seen that the objects set forth above, including those
made apparent from the preceding description, are efficiently attained, and, since
certain changes may be made in carrying out the above method and in construction